
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

İNŞAAT SANAYİ ve TİCARET LTD. ŞTİ. 

 
 

 
 

 
www.cevreteknolojisi.com 



CONTENT 
 
 

 

ABOUT US 

PRODUCTS & SOLUTIONS 

WORKING ZONE 

REFERANCES 

CONTACT 

01 

02 

03 

04 

05 



ABOUT  US 
 

 
We stand out as an experienced specialist company that successfully implements 

sustainable processes in the sector. 

 

As Çevre Teknolojisi İnşaat Sanayi ve Ticaret Ltd. Şti. we have established many 

facilities with unique technological solutions for contracting, project-design and 

sustainable processes in Environmental Technology application areas such as; 

 

- Consultancy and Project 

-Industrial and Domestic Wastewater Treatment 
[...]
- Sludge Dewatering Raw Wastewater Properties 

BOI5 : 360 mg/ℓ 

COD: 460 mg/ℓ 

AKM : 360 mg/ℓ 

TKN: 40 mg/ℓ 

NH4-N : 30 mg/ℓ 

Organic Nitrogen: 10 mg/ℓ 

TP : 8 mg/ℓ 

Technicial Specifications 

Equivalent Population: 240,000 people 

Qort: 60.000 m3 /day 

Qmax : 100,000 m3 /day 

Treated Wastewater Properties 

BOI5: 20 mg/ℓ 

COD : 90 mg/ℓ 

AKM : 60 mg/ℓ 

TN: 10 mg/ℓ 

TP : 1 mg/ℓ 



KERBELA 
WASTEWATER  TREATMENT 

 

 
 

 

 

GOVERNMENT OF IRAQ 

KERBELA WASTEWATER TREATMENT 

PLANT PROJECT WORK 

2009 

Service Scope 

Process : - Mechanical Treatment 

- Biological Treatment (AKR Unit) 

- Advanced Filtration 

- Sludge Dewatering 

Technicial Specifications 

Equivalent Population: 400,000 people 

Flow 

Qort: 100,000 m3 /day 

Qmax : 175.000 m3 /day 

Raw Wastewater Properties 

BOI5: 400 mg/ℓ 

COD : 600 mg/ℓ 

AKM: 450 mg/ℓ 

TKN: 40 mg/ℓ 

NH4-N : 30 mg/ℓ 

Organic Nitrogen: 10 mg/ℓ 

TP : 8 mg/ℓ 

Treated Wastewater Properties 

BOI5: 20 mg/ℓ 

COD : 125 mg/ℓ 

AKM : 30 mg/ℓ 

TN: 25 mg/ℓ 

TP : 5.5 mg/ℓ 



BASRA 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

GOVERNMENT OF IRAQ 
BASRA WASTEWATER TREATMENT 
PLANT PROJECT WORK 
2009 

 
Service Scope 

Process : 

- Mechanical Treatment 

- Biological Treatment 

- Sludge Treatment and Dewatering 

- Odor Control 

 
Technicial Specifications 

Equivalent Population: 600,000 people 

Flow, 

Qort : 150.000 m3 /day 

Qmax : 240.000 m3 /day 

Raw Wastewater Properties 

BOI5: 400 mg/ℓ 

COD : 600 mg/ℓ 

AKM: 450 mg/ℓ T 

CN: 50 mg/ℓ 

NH4-N : 30 mg/ℓ 

Organic Nitrogen: 20 mg/ℓ 

TP : 15 mg/ℓ 

 

Treated Wastewater Properties 

BOI5: 20 mg/ℓ 

COD : 100 mg/ℓ 

AKM : 30 mg/ℓ 

TN: 10 mg/ℓ 

TP : 2 mg/ℓ 



ABU  GHRAIB 
WASTEWATER  TREATMENT  PLANT 

 

 
GOVERNMENT OF IRAQ ABU GHRAIB 
WASTEWATER TREATMENT PLANT 
2012-2013 Service Scope 

 
Construction of Sewerage Projects 

Construction of Stormwater Network Projects, 

Design of Pumping Centers 

Wastewater Treatment Plant Project 

Construction 

Ground Works 

Technical Reports 

standards 

Technical and Economic Feasibility 

 

 
Technicial Specifications 

Flow rate: 61670 m3 /day 

Equivalent Population (2043): 246,681 people 



TAL AFAR 
WASTEWATER  TREATMENT 

 
 

GOVERNMENT OF IRAQ TAL AFAR 

WASTEWATER TREATMENT PLANT 
2012-2013 Service Scope 

Construction of Sewerage Projects 

Rainwater Network Project Construction 

Designing Promotion Centers 

Wastewater Treatment Plant Project Construction 

Technical Reports 

Standards 

Technical and Economic Feasibility Studies 

 
Technicial Specifications 

Flow rate: 99823 m3 /day 

Equivalent Population: 399,290 people 



IZMIR  METROPOLITAN 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

IZMIR METROPOLITAN MUNICIPALITY KEMALPAŞA OSB 

WASTEWATER TREATMENT PLANT PROJECT 

CONSULTANCY  WORK 2009-2010 

Service Scope 
Process : 
- Mechanical Treatment 
- Chemical Treatment 
- Biological Treatment 
- Sludge Dewatering 

 

 
Technicial Specifications 

Equivalent Population: 455,000 people 
Flow Qort: 20000 m 3 /day 
Raw Wastewater Properties 
BOI5 : 1250 mg/ℓ 
COD : 2500 mg/ℓ 
AKM : 600 mg/ℓ 
NH4-N : 12 mg/ℓ 
TP : 6 mg/ℓ 

Treated Wastewater Properties 
COD : 300 mg/ℓ 
AKM : 100 mg/ℓ 
TKN: 15 mg/ℓ 
TP : 1 mg/ℓ 



TRABZON ARSIN OSB 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

ARSIN / TRABZON ORGANIZED INDUSTRIAL ZONE 

ENTERPRISING ORGANIZATION PRESIDENCY 

WASTEWATER TREATMENT PLANT PROJECT 

1996 

 

 
Service Scope: 

Process: 

Physical Treatment + Chemical Treatment + Biological Treatment 
 

 

 

-Physical Refinement 

-Grid 

-Sand Trap 

-Chemical Treatment 

-Neutralization 

-Coagulation 

-flocculation 

-Sedimentation Pool 

-Biological Treatment 

-Aeration Pools 

-Sedimentation Pool 

-Sludge Dewatering system 

 

 
 

 
 

 

 
 

 

Technicial  Specifications: 

Wastewater Flow: 1000 + 1000 m3/day 

Equivalent Population: 

Qort: 

Qmax : 



 

 
COMMITMENT 
We are establishing treatment plants including 

construction, mechanical, electrical- automation with new 

technology and process techniques. 

 
Our turnkey works; 

Industrial Wastewater Treatment Plants 

Drinking and Potable Water Treatment Plants 

Recovery Bio Membrane Wastewater Treatment Plants 

Domestic Wastewater Treatment Plants 



AL- KUT 
WATER  TREATMENT  PLANT 

 

 
 

 

 

 

GOVERNMENT OF IRAQ AL-KUT 
WATER TREATMENT PLANT 
2012 

 

 
Service Scope 

Process : 

Water Treatment Plant 

 
Units: 

• Promotion Station 

• Fast mixing (Pre-Chlorination) 

• Floculation 

• Clarification 

• Sand Filter 

• Disinfection 

• Storage 

 
Technicial Specifications 

Flow rate: 220.000 m3 /day 



SADR  CITY 
DRINKING WATER TREATMENT PLANT 

 

 
SADR CITY/IRAQ 
DRINKING WATER TREATMENT PLANT 
2005/2006 Service Scope 

Process : 

Drinking Water Treatment Plant Process 

 

Units : 

• Pre-Chlorination 

• Chemical Coagulation-Flocculation 

Clarifier 

• Filtration 

• Son Chlorination 

• Storage 

• Sludge Storing System 

 
Technicial Specifications 

Capacity : 100,000 m3 /day 



SERANIT 
WASTEWATER  TREATMENT  PLANT 

 

 

 

SERANIT GRANITE CERAMIC INDUSTRY 
ESKISEHIR SERAMIK SAN. 
WASTEWATER TREATMENT PLANT 
2011 

Service Scope 

Process: 

Physical Treatment, 

Chemical Treatment, 

Biological Treatment, Filtration, 

Sludge Thickening & Dewatering 

 
Units: 

Grid Channel 

• Sand Holding Basin 

• Balancing/Promotion Basin 

• Coagulation 

-Flocculation Chemical Precipitation 

-Neutralization 

• Ventilation Basin 

• Biological Sedimentation Basin 

• Filter Feeding Basin 

• Pressurized Sand Filter 

• Treated Wastewater Basin 

• Sludge Condensation Tanks 

• Sludge Dewatering 

 
 

 

 

Technicial Specifications 

Wastewater Flow: 1350 m3/day 

Wastewater Properties: 

COD: 450 mg/l 

AKM: 28000 mg/l 

Lead(Pb): <0.01 

Zinc(Zn): 4,5 

Cadmium(Cd): <0.2 

Ph : 7.5-8.2 

 

Treated Wastewater 

COD: 80 mg/l 

AKM: 100 mg/l 

Lead(Pb): 1 

Zinc(Zn): 3 

Cadmium(Cd): 0.1 

Ph : 6-9 



T& C GARMENT 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

 

T&C GARMENTS / EGYPT 

TEXTILE INDUSTRY 

WASTEWATER TREATMENT PLANT 

2010 

 

 
Service Scope 
Process : 
Activated Sludge Reactor 

Units : 
• Physical Treatment 
- Pumice Holding Basin 
- Neutralization Basin 

• Biological Treatment 
- Aeration / Sedimentation Basin 

• Sludge Treatment and Dewatering 
- Sludge Basin 
- Sludge Dewatering 

 

 
Technicial Specifications 
Wastewater Flow: 3000 m3 /day 
COD :1200 mg/l 
BOI5: 600 mg/l 

SS : 350 mg/l (after pumice stone pool 
Total Chromium: 1 mg/l 
Phenol: 0.5 mg/l 
ZSF : 3 
pH : 5-6 

Temperature : 70 ºC 

Treated Wastewater: 
BOI5: 30 mg/l 
KOI: Monitor Only 
SD : 30 mg/l 
Pb : 0.1 mg/l 
Cu: 0.25 mg/l 
Hg: 0.01 mg/l 
Zn: 1 mg/l 
Cd: 0.01 mg/l 

pH: : 6-9 



ASTAY  /  TAYPA 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

 

ASTAY / TAYPA , KRALIJEVO / SERBIA 

TEXTILE INDUSTRY-JEAN INDUSTRY 

WASTEWATER TREATMENT PLANT 

2019-2020 

 

 
Service Scope; 
Process : 
Activated Sludge Reactor 
Units: 
-Physical Refinement 
-Pumice Stone Holding Basin 
-Neutralization Basin 
-Biological Treatment 
-Aeration/Sedimentation Basin 
-Sludge Treatment and Dewatering 

-Mud Basin 

 

 
Technicial Specifications 
Wastewater Flow: 2000 m3/day 
COD:1200 mg/I 
BOI5: 600 mg/l 

AKM : 350 mg/l (After Pumice Pool) 
Total Chromium: 1 mg/l 
Phenol: 0.5 mg/l 
ZSF : 3 
pH : 5-6 

Temperature : 70 C 

Treated Wastewater Properties 
KOI: Monitoring Only 
BOI5: 30 mg/l 
Pb : _ 
C : _ 
Hg : _ 
Zn : _ 
CD : _ 

pH : 7-8 



YILTEKS 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

YILTEKS TEXTILE INC. TEXTILE INDUSTRY 
CORLU/TEKIRDAG/TURKEY 
WASTEWATER TREATMENT PLANT 
2003/2004 Service Scope 

Process : 

Pretreatment, 
Neutralization, 
Biological Treatment, 
Chemical Treatment, 
Sludge Thickening & Dewatering 
Units : 
• Screen Channel 
• Pre-Sedimentation Basin 
• Neutralization Basin 
• Aeration Basin 
• Son Sedimentation Basin 
• Pump Basin 
• Coagulation & Flocculation Tank 
• Chemical Sedimentation Basin 
• Sludge Thickening 
• Sludge Dewatering 

 

 

 
Technicial Specifications 

Equivalent Population: 47,000 people 
Organic Loading: 2800kgBOI5/day 
Flow: 4000 m3 /day 

Treated Wastewater Properties: 
BOI5: 90 mg/l 
COD: 400 mg/l 
AKM: 140 mg/l 



KONACIK 
WASTEWATER  TREATMENT  PLANT 

 

 

KONACIK BELEDİYESİ Sif Eng. Ltd. Sti. 
BODRUM/MUĞLA/TURKEY 
WASTEWATER TREATMENT/RECYCLING PLANT 
2008 

Service Scope 
Process : 
Membrane Bioreactor with Ultrafiltration 

Units : 
• Equalization and Lifting Basin 
• Anoxic Basin 
• Aeration Basin 
• Membrane Bioreactor Basin 
• Mud Basin 
• Sludge Stabilization and Thickening Basin 
• Sludge Dewatering (Decanter Centrifuge) 
• Treated Wastewater Basin 

Technicial Specifications 

Equivalent Population: 10000 

Equivalent Population (Current) + 15000 

Equivalent Population (Future) 

Organic Loading : 600 kg 

BOI5/day 

Wastewater Flow: 1500 m3 /day 

Treated Wastewater Properties 

BOI5 : <10 mg/l 

COD: 25 mg/l 

AKM : <10 mg/l 



PAŞABAHÇE 
WASTEWATER  TREATMENT  PLANT 

 

 

PAŞABAHCE GLASS INDUSTRY AND TRADE. Inc. 
CORLU/TEKIRDAG/TURKEY 
WASTEWATER TREATMENT PLANT 
2007 

Service Scope 

Process: 

Pretreatment, 

Chemical Treatment, 

filtration, 

Sludge Thickening & Dewatering Units: 

• Equalization Pool 

• Coagulation-Floculation Pool 

• Flotation Pool 

• Recirculation Pool 

• Filtration 

• Sludge Condensation Pool 

• Sludge Dewatering 

 
 
 

 
Technicial Specifications 

 
Equivalent Population: 80,000 people 

Wastewater Properties: 

COD: 3000-4000 mg/l 

Oil & Grease: 750-850 mg/l 

Treated Wastewater Properties: 

COD: 160 mg/l 

AKM: 10 mg/l 

Oil & Grease: 50 mg/l pH: 6-9 

Wastewater Flow: 2000 m3 /day 



KAANLAR  FOOD  IND. 
WASTEWATER  TREATMENT  PLANT 

 

 

 
KAANLAR FOOD INDUSTRY AND TRADE. Inc. 

MALKARA/TEKIRDAG/TURKEY 

WASTEWATER TREATMENT PLANT 

2010 

Service Scope 
Process : 
Chemical + Biological Wastewater Treatment Plant 

Units : 
• Equalization Basin 
• Static Screen 
• Chemical Preparation and Dosing System 
• Chemical Coagulation-Flocculation and 
• Dissolved Air Flotation System 
• Selector Basin 
• Biological Reactor 
• Sludge Thickening Basin 
• Sludge Dewatering unit (Centrifuge Decanter) 

Technicial Specifications 

Equivalent Population: 50,000 people 

COD: 7000-14000 mg/l 

Flow: 1000 m3 /day 

 

Treated Wastewater 

COD : < 160 mg/l 

Oil & Grease : < 30 

pH : 6-9 



IZI SUT A. Ş 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

 

IZI SÜT A.Ş 

AKSEHIR/KONYA/TURKEY 

INDUSTRIAL WASTEWATER TREATMENT PLANT 

2019 

 

 
Service Scope 
Process : 

Physical Treatment Units 

Static Screen 
Flotation 
Equalization Basin 

Biological Treatment Units 

Biological Reactors 

Sludge Dewatering Units 

 
Technicial Specifications 

 
Wastewater flow=1000m3/day 
KOI: 5000 mg/l 
Oil & Grease: 500 mg/l 
AKM: 500 mg/l 
pH: -6-8 

 
Treated Wastewater 
KOI : < 160 mg/l 
Oil & Grease : < 30 
pH : 6-9 

 
Sludge Thickening Basin 
Filter Press 
Polymer Dosing Unit 



BMI 
DRINKING WATER TREATMENT PLANT 

 

 
 

 

 

BMI SAATLİ/BAKU/AZERBAIJAN 

DRINKING WATER TREATMENT PLANT 

2008 

Service Scope 
Process : 
Process Water Preparation Drinking Water Treatment Plant Process 
Units : 
• Pre-Chlorination 
• Chemical Coagulation-Flocculation 
• Clarifier 
• Filtration 
• Final Chlorination 
• Storage 
• Mud Lagoon 

Technicial Specifications 
Capacity : 400/1000 m3 /day 
Raw water : 

Pond Purified Water 
pH : 7.0-8.5 
Color : < 5 Pt-Co 
Scale Blur : 0.4 
NTU TFe: 0.05 mg/ℓ 
TMn: 0.02 mg/ℓ 
TAL : < 0.15 

Coliform Organism : ---- Free Balance 
Chlorine: 0.1.-0.5 mg/ℓ 



TAV & SERA 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

 

 

TAV & SERA 

ANTALYA AIRPORT NORTH 

WASTEWATER TREATMENT PLANT 

2024 

 
Service Scope; 
Process : 
Activated Sludge Reactor 
Units: 

-Sludge Treatment and Dewatering 

 
Technicial Specifications 

 
Wastewater Flow: 20 m3/day 
Q: 120 m3/day 
COD:3000 mg/I 
BOI5: 1700 mg/l 

AKM : 350 mg/l (After Pumice Pool) 
PO4: 30 mg/l 
Oil & gress : 100 mg/l 
pH : 7-8.5 

 
Treated Wastewater: 
BOI5: 1020 mg/l 
KOI: 1800 mg/l 

AKM: 35 mg/l 
PO4: 3mg/l 
Oil & gress : 5 mg/l 
pH: : 7.5 



TAV & SERA 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

 

TAV & SERA 

ANTALYA AIRPORT SOUTH 

WASTEWATER TREATMENT PLANT 

2024 

 

 
Service Scope; 
Process : 

-DAF system 
-Biological Treatment 

-Sludge Treatment and Dewatering 

 
Technicial Specifications 

 
Wastewater Flow: 20 m3/day 
Q: 120 m3/day 
COD:3000 mg/I 
BOI5: 1700 mg/l 

AKM : 350 mg/l (After Pumice Pool) 
PO4: 30 mg/l 
Oil & gress : 100 mg/l 
pH : 7-8.5 

 
Treated Wastewater: 
BOI5: 1020 mg/l 
KOI: 1800 mg/l 

AKM: 35 mg/l 
PO4: 3mg/l 
Oil & gress : 5 mg/l 
pH: : 7.5 



KEMITEKS 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

KEMİTEKS A.Ş. 
HADIMKOY/ISTANBUL/TURKEY 
WASTEWATER TREATMENT PLANT 
2009 

Service Scope Process: 
Chemical + Biological Wastewater 
Treatment Plant Sludge Densification & 
Sludge Dewatering 

Units : 
• Equalization Basin 
• Chemical Preparation and Dosing System 
• Chemical Treatment 
• Biological Treatment 
• Sludge Dewatering (Filtrepress) 

Technicial Specifications 
Wastewater Properties: Chemical 
Treatment 
- Polymer Unit 
Flow: 50 m3 /day 
COD : 30.000 mg / l 
-Pigment Unit 
Flow: 15 m3 /day 
COD: 17.000 mg / l 

Treated Wastewater Properties 
COD: 150 mg/l 
AKM : <100 mg/ 



 
SUSTAINABILITY 
We design treatment plants for wastewater recovery/ use 

purposes and compatible with sustainable processes. 

 
We use new technologies in our modular designs that take 

into account minimum space, energy and operating costs and 

are suitable for development. 

 
We continue our R& D studies for the recovery of industrial 

wastewater and the development of the water economy of the 

factories in cooperation with companies in different branches 

and the University. 



KONACIK 
WASTEWATER  TREATMENT  PLANT 

 

 

KONACIK BELEDİYESİ Sif Eng. Ltd. Sti. 
BODRUM/MUĞLA/TURKEY 
WASTEWATER TREATMENT/RECYCLING PLANT 
2008 

Service Scope 
Process : 
Membrane Bioreactor with Ultrafiltration 

Units : 
• Equalization and Lifting Basin 
• Anoxic Basin 
• Aeration Basin 
• Membrane Bioreactor Basin 
• Mud Basin 
• Sludge Stabilization and Thickening Basin 
• Sludge Dewatering (Decanter Centrifuge) 
• Treated Wastewater Basin 

Technicial Specifications 

Equivalent Population: 10000 

Equivalent Population (Current) + 15000 

Equivalent Population (Future) 

Organic Loading : 600 kg 

BOI5/day 

Wastewater Flow: 1500 m3 /day 

Treated Wastewater Properties 

BOI5 : <10 mg/l 

COD: 25 mg/l 

AKM : <10 mg/l 



TAYEKS 
WASHING AND FABRIC DYEING PROCESS 

 

 
 

 

TAYEKS AS. 
TEXTILE INDUSTRY-JEAN INDUSTRY 
WASHING AND FABRIC DYEING PROCESS 
2021 

 

Service Scope; 

Process : 
Regain 
Units: 
-Azud 
-Ultrafiltration 
-Reverse Osmosis 

 

 
Technicial Specifications 
Wastewater Flow: 1200 m3/day 
COD: 100 mg/I 
BOI5: 45 mg/l 
AKM : 50 mg/l 
pH : 7.4 
Temperature : 30 C 

Treated Wastewater Properties: 
Recovery Water Flow: 780 m3/day 
COI : 0 mg/l 
BOI5: 0 mg/l 
Pb : _ 
C : _ 
Hg : _ 
Zn : _ 
CD : _ 
pH : 6.5-7 



YILTEKS 
WATER  RECOVERY  PLANT 

 

 
 

 

YILTEKS AS. 
TEXTILE INDUSTRY-DENIM WASHING INDUSTRY 
WATER RECOVERY PLANT 
2022 

 

Service Scope; 

Process : 
Regain 
Units: 
-Micro Filtration 
-Ultrafiltration 
-Reverse Osmosis 

 

 
Technicial Specifications 
Wastewater Flow: 1200 m3/day 
COD: 100 mg/I 
BOI5 : 45 _cc781905-5cde-3194_bbcf58d- 

AKM : 50 mg/l_cc781905-5cde-3194_badcf58d_ 
pH : 7.4 
Temperature : 30 C 

Treated Wastewater Properties: 
Recovery Water Flow: 780 m3/day 
COD : 0 mg/l 
BOI5: 0 mg/l 
Pb : _ 
C : _ 
Hg : _ 
Zn : _ 
CD : _ 
pH : 6.5-7 



T& C GARMENT 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

 

T&C GARMENTS / EGYPT 

TEXTILE INDUSTRY 

WASTEWATER TREATMENT PLANT 

2010 

 

 
Service Scope 
Process : 
Activated Sludge Reactor 

Units : 
• Physical Treatment 
- Pumice Holding Basin 
- Neutralization Basin 

• Biological Treatment 
- Aeration / Sedimentation Basin 

• Sludge Treatment and Dewatering 
- Sludge Basin 
- Sludge Dewatering 

 

 
Technicial Specifications 
Wastewater Flow: 3000 m3 /day 
COD :1200 mg/l 
BOI5: 600 mg/l 

SS : 350 mg/l (after pumice stone pool 
Total Chromium: 1 mg/l 
Phenol: 0.5 mg/l 
ZSF : 3 
pH : 5-6 

Temperature : 70 ºC 

Treated Wastewater: 
BOI5: 30 mg/l 
KOI: Monitor Only 
SD : 30 mg/l 
Pb : 0.1 mg/l 
Cu: 0.25 mg/l 
Hg: 0.01 mg/l 
Zn: 1 mg/l 
Cd: 0.01 mg/l 

pH: : 6-9 



ROBERT  COLLEGE 
WASTEWATER  TREATMENT  PLANT 

 

 
 

 

 

ROBERT COLLEGE 
ARNAVUTKOY/ISTANBUL TURKEY 
WASTEWATER TREATMENT PLANT 
2011 

Service Scope 
Process : 
Advanced Biological Wastewater Treatment Plant 

Units : 
• Wastewater Lifting Tank 
• Oil & Grease Retention Tank 
• Balancing Tank 
• Fine Screen 
• MBR Tank 
• Purified Water Tank 

Technicial Specifications 

BOD5: 400 mg/l 

COD: 750 mg/l 

Total-N: 55 mg/l 

AKM: 350 mg/l 

Total P: 5 mg/l 

 

Wastewater Flow: 14 m3 /day 

COD : < 15 mg/l 

AKM : < 5 mg/l 

pH : 7-8 



CONTACT 
 

Vişnezade Mahallesi 

Süleyman Seba Caddesi 

79/1 Beşiktaş 

34353 İstanbul - Türkiye 

 
E-mail: info@cevreteknoloįisi.com  

 M. Phone: +90 532 275 87 05 

Phone: +90 212 327 47 11-13 

Fax: +90 212 327 47 12 

mailto:info@cevreteknolojisi.com

